







TEST REPORT

Report No.: CCI240700792EN-1-2 Report Date: Jul. 24, 2024 Page 1 of 3

Applicant : Jingduhengyi Technology (Dongguan) Co., Ltd

Address: Room 304, No.4 Building, 4 Donghuan Road, Hengli town, Dongguan, Guangdong, China.

(The following sample(s) was (were) submitted and identified by client as)

Sample Name : Silicone

Material : Silicone

Test Period : From Jul. 18, 2024 to Jul. 18, 2024

Tests Conducted : As requested by the applicant, for details refer to attached page(s).

Executive Summary:

No.	TESTED SAMPLE	STANDARD / REQUIREMENT	CONCLUSION	
1		Material in Contact with Food Articles U.S. FDA 21 CFR	PASS	
	Tested material(s) of	177.2600 Rubber articles intended for repeated use		
	submitted sample(s)	Total Extractives		
		- Total Extractives in distilled water		

Signed for and on behalf of Compliance Control Institute (Guangzhou) Co., Ltd.

Approved by:

Pascal SHI/Technical Director













TEST REPORT

Report No.: CCI240700792EN-1-2 Report Date: Jul. 24, 2024 Page 2 of 3

TESTS CONDUCTED:

1. Total Extractives

Test Method: With reference to U.S. FDA 21 CFR 177,2600

	Parameter	Unit	Limit	Result
Total Extractives in	During the first 7 hours of extraction	mg/in ²	≤ 20	<1
distilled water	During the succeeding 2 hours of extraction	mg/in ²	≤ 1	< 1
	PASS			

- 1. mg/in² = milligram per square inch.
- $2. \le = less than or equal to.$
- 3. < = less than.

Test Material List:

Material No.	Description	Location	Material
1	Flesh color soft plastic	Doll	Silicone







Room 701, Building 2, No.89, Majun Street, Nansha District, Guangzhou, Guangdong, China
Tel: +86-20-84900678 Fax: +86-20-84910993

Email: cs@ccilab.com.cn Website: www.ccilab.com.cn

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCI or via the webpage of Conditions of Testing in the official website: www.ccilab.com.cn. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth our findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCI. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.













TEST REPORT

Report No.: CCI240700792EN-1-2 Report Date: Jul. 24, 2024 Page 3 of 3

Additional Photo Appendix



Remark: All test results in this test report are quoted from the test report No. CCI231200610EN-1-2.

★★★★★End of Report★★★★

